HABITASUL

Umarelagao de vida.

(U

Sustainability
Report (ESG)

2021



contents

>0

introduction

corporate governance
strategy and management
financial performance
about the report




roduction

>0

Message from the CEO
About Us




@ INTRODUCTION

CORPORATE GOVERNANCE STRATEGY A

Message from the CEO

We bear the responsibility of conceiving and
developing urban spaces, inspired by a historic
legacy of over 50 years. Active in sectors vital to
the nation’s economic development, we faced
up to the challenges of the Covid-19 pandemic
in our business throughout 2021 by intensifying
care measures and the security of processes
and services.

We have set out on a journey of continuous
enhancement — something noticed by our staff
[...]
estate market — and in its search for a quality
standard inspired by urbanizations and
communities from abroad, this positioning

brings new meanings to our brand, which are:

>

with the preservation of
nature connected to a
convenient and sustainable
urban environment.

CORPORATE GOVERNANCE

in its way of caring

of a centrality that is
collaborative, intelligent
and planned.

STRATEGY AND MANAGEMENT FINANCIAL PERFORMANCE ABOUT THE REPORT

Jureré in_ was also our inspiration to launch a
daring expansion project that plans to double the
development by 2050. An integrated place

that connects people to nature, fulfilling our
mission of well being, well living and socializing.

> >

where the exuberance to live and socialize
of nature is the backdrop harmoniously by
for enjoying a fulfilling promoting relationships

and dynamic life. based on respect.

Click here to
learn more


jurerein.com.br

@ INTRODUCTION CORPORATE GOVERNANCE

Jureré in_ 2050 aims to create a
connected ecosystem, harmonious and
with countless possibilities of contact
between people. Public spaces, parks
and green areas will be integrated,
creating a naturally unique urban
environment. Jureré in_ 2050 is based on
five expansion projects:

Jureré Open Shopping
Expansion

/\ Central Park

n More than 150 thousand

a m2 of leisure and
JEI. contemplation areas.

STRATEGY AND MANAGEMENT FINANCIAL PERFORMANCE

Of the total area
of 310 hectare only 11% will
be used, keeping

of total land extension
preserved

More than 4 thousand m2 of stores,
food court and leisure spaces.

M' Jlg New urban areas Preservation Area
_L__I ' e Residential and 51%9 Approximately 324 hectare
_”E" n_ commercial centralities ’ of green areas and
'™ Wil be created. qu preserved areas.
: x : New bike lanes
I 1 More than 10 2> > >
: % : km of bike lanes Learn more about
i I across the Jureré in_2050

. licking h
neighborhood. clicking here ()
lllustrative image of the project currently under study.

ABOUT THE REPORT

<<

>


habitasul.com.br/jurereinternacional2050/


>

@ INTRODUCTION CORPORATE GOVERNANCE STRATEGY AND MANAGEMENT FINANCIAL PERFORMANCE ABOUT THE REPORT ( (

(GRI 304-1, 304-3)

The scope of the Global Environmental Impact Study (EIA Global, Portuguese acronym)
developed by Habitasul as part of the requirements of the judicial agreement term signed in
2005 and the term of reference approved by the environmental agency in 2010 included a
series of studies on the expansion area to form the basis of the expansion project, such as:

The intervention laid out in the

Jureré Internacional 2050 plan

and subject to environmental
licensing includes

e Environmental diagnosis - Fauna and Flora, mapping restrictions and
updating the list of species

e Geomorphological Diagnosis

e Hydrometeorological Studies

e Hydrogeology Studies
of the total area of land
owned by Habitasul
available for real estate

development. estimated population

e Salt Wedge Geophysics

e Water supply and sewage treatment capacity

e Study on rainwater use for treatment and distribution to supply the

e Pedology and soil use

e Water and air quality and noise levels
JURERE INTERNACIONAL 2050 - stages 7 and 8 Total in m? Percentage * Traffic study

Total area for real estate development 3,011,047.96 100% * Social and economic environment

e Possible traditional territories and traditional peoples and communities

A 50-meter Area of Permanent Preservation (APP) around - . : :
¢ |dentification of archaeological sites

natural wet areas and the implementation of suspended 3,032.41 0.1%
walkways for pedestrians. ¢ Treatment and final destination of effluents
Native J T g e e e 319.546.31 10.6% e Cumulative assessment of the impacts of the implementation of enterprise

: : : stages
Total area of intervention planned and subject to

i . 322,578.72 10.7%
environmental permits




INTRODUCTION CORPORATE GOVERNANCE

Water Treatment Station - SAE

STRATEGY AND MANAGEMENT FINANCIAL PERFORMANCE

Water and
Sewage System

(GRI 203-1) Implemented in 1983 as an
autonomous infrastructure to supply water

and sewage for the development of Jureré
Internacional, SAE is certified by ISOs 9001 and
14001.Its operation mitigates impacts such as
the lack of water and ocean pollution, chronic
problems that affect most Brazilian beaches
during the summer.

Keeping up with the growth of the enterprise
over the years, its quality and activities are
inspected and recognized by public health and
environmental agencies.

ABOUT THE REPORT ( (

Main question
from users:

Context and operation:

How will we move forward?

>



CORPORATE GOVERNANCE

Adoption of a
project management
methodology and
redefinition of the
preventive maintenance
schedule.

New water
tank with 1000
m3 capacity to
meet the local
demand when

consumption
peaks.

STRATEGY AND MANAGEMENT FINANCIAL PERFORMANCE

Technological innovation:

Contracting of the Sewage
Treatment Plant expansion
project using the membrane
ultrafiltration (MBR) process.

Implementation of a
communication program
about the business with the
aim of providing customers
with relevant information
about the SAE operation,
and information of interest
to the community served.

This technology will allow
the reuse of wastewater
after treatment, thus
preserving the environment
by returning it to the ground
via infiltration.

Preventive maintenance of
the control valves of the
water supply grid, thus
reducing the interruption
of supply (lack of water)

and the number of
impacted units, when
maintenance or corrective
repairs are required.

Installation of new
weirs in the filters of
the Water Treatment

Plant, resulting in
production capacity
to improve the increase and more

efficiency of than 5 m3 per filter

the process. (3 filters)

Installation of
aerators in the
water filters
of the Water
Treatment Plant

ABOUT THE REPORT

< < >

Conducting research and
replacing water treatment
products.

After several technical
feasibility tests, new products
started to be used in the
treatment process, increasing
operational safety and the
quality of the treated water.




@ INTRODUCTION

Water collection

Currently, the water treated at the Water
Treatment Plant is collected from an artificial lake
with an approximate volume of 54 thousand ms3,
which gives access to the underground spring
that supplies it (groundwater table).

The lake also receives important volumetric
contributions from the rainwater drainage
channel system. Additionally, we collect
groundwater through artesian wells (points),
installed next to the Water Treatment Plant.

CORPORATE GOVERNANCE

Operation analysis

(GRI 103-3) Water and domestic sewage
monitoring is carried out at SAE’s internal
laboratories and every month in outsourced
laboratories certified by the authorities, thus
ensuring the quality standards established in the
legislation in force.

(GRI 303-3) Water volume collected by source (in m?9)

2019 2020 2021
Surface 838.83 881.62 885.43
Underground 70.74 066.66 23.46
Total captured volume 909.58 948.27 908.90

Note: This does not include water stress areas. To convert the data into m3, values must be multiplied by 1000.

A review of calculations resulted in an update of informed volumes.

STRATEGY AND MANAGEMENT

FINANCIAL PERFORMANCE

9 points

of water quality monitoring

along the beach stretch in
front of Residencial Jureré in_
indicate that the water is safe
for swimming all year round.

>

ABOUT THE REPORT ( (

+4 points

of groundwater quality
control to identify possible
impacts of the ETE in the
surrounding environment.
All the results from analyzes
of these wells show numbers
that are adequate to the
applicable legislation.



Measuring
sensors allow for
instant and online

analysis of the
treated water at
the outlet from the
station.

INTRODUCTION

Water quality is monitored
at all treatment stages. The
system has specific points
for collecting and analyzing
the distributed water,
located mainly at the ends

of the grid, which makes it
easier and faster to detect
problems.

CORPORATE GOVERNANCE STRATEGY AND MANAGEMENT FINANCIAL PERFORMANCE

Water treatment

The Water Treatment Plant has an infrastructure
comprising five reservoirs, with total water
storage capacity of over 3 million liters and
treatment capacity of up to 70 L/s, providing
water for the entire development.

The treatment processes comprise conventional
aeration steps? for metal oxidation, coagulation2,
flocculation3, decantation4, filtrationb,
disinfection, fluoridation6 and, later, storage.

Water quality in the
supply network

Annual average turbidity
analysis results of the
treated water is less than 1uT

(legislation allows up to 5uT).*

>

ABOUT THE REPORT ( (

Aiming at improving the quality
of the process used to treat the
water supplied to customers and
residents, studies were carried
out at the Water Treatment Plant

to change the products used.

The studies took into account
both aspects of water quality
and operational improvements

related to the treatment process.

After completing the tests, we
obtained improvements in water
quality, reduced consumption

of chemical products and
increased the operational safety

of the process.



@ INTRODUCTION

Sewage treatment

It adopts a global and widely disseminated
method, called Sequencing Batch Reactors
(SBR), which uses a biological treatment system
through activated sludge by batches.

The sewage collection network operates in two
ways:

conventional collection

Sewage is conducted by gravity
to structures known as pumping
stations, from where it is
pumped to the treatment plant.

by vacuum

Implemented in the last stage of the
development in 2003, sewage is collected
by a network under vacuum conditions, up
to the Pumping Station, from where it is
pumped to the treatment plant.

(GRI 306-1a) With capacity to process
approximately 80% of the sewage generated

in the Residential development, the SAE has
bold goals to innovate the treatment of effluents
and sewage collection. The remaining 20% are
treated in individual systems at each residence.

CORPORATE GOVERNANCE STRATEGY AND MANAGEMENT FINANCIAL PERFORMANCE

In order to improve the quality of the sewage treatment process, the Sewage
Treatment Plant Expansion Project is being developed, changing the treatment

technology.

The technology studied for the new ETE Jureré In_ works with the membrane

ultrafiltration system, which produces effluent with a high quality standard.

The system also eliminates pathogenic agents in the effluent using ultraviolet
technology, which is environmentally safe, controlled and without chemical

compounds harmful to the environment.

>

ABOUT THE REPORT ( (

After being treated, the
effluents are infiltrated
back into the ground,
recharging the water table
and providing a sustainable
water balance between the
demand for drinking water
and the raw water required
for treatment.




CORPORATE GOVERNANCE

@ INTRODUCTION

Quality
indicators

(GRI 303-2)
Sewage Treatment Plant (ETE) efficiency

STRATEGY AND MANAGEMENT

Maximum
Parameters Unit allowed 2019 2020 2021
BOD mg/L 60 (a) 16.2 18.0 22.1
Removal efficiency % (@) ou = 80% 88% 86% 83%
CcOD mg/L 52.0 45.5 79.0
Oils and Greases mg/L 30 <10 <10 <10
pH 6.0-9.0 6.99 7.11 7.23
Sedimentable solids mL/L 1 <0.2 <0.2 <0.2
Phosphorus mg/L 4 ** 1.1 0.89 1.50
Temperatura °C 40 25.0 24.6 26.1

Note: annual average values | (GRI 303-2) Parameters CONAMA Resolution No. 430/2011

“*Law 14,675/09 Art. 177 V - “Discharges in areas of lagoons and estuaries, in addition to the previous items, the limit of 4 mg/I of
total phosphorus concentration must be observed”

FINANCIAL PERFORMANCE ABOUT THE REPORT ( ( E ) )
D Water Treatment Plant (ETA) efficiency
Maximum
Parameters Unit allowed 2019 2020 2021
Aluminum mg/L 0.2 0.0847 0.1124 0.0778
Alkalinity mg/L - 107.36 87.01 82.44
Ammonia (as NH3) mg/L 1.5 0.49 0.13 0.22
Chloride mg/L 250 62.6 68.8 55.9
Apparent color uH 15 3.2 4.7 3.8
Conductivity MS - 783.0 600.7 749.5
Hardness mg/L 500 204.4 148.9 181.7
Iron mg/L 0.3 0.070 0.067 0.024
Total coliform MPN/100mL absent absent apbsent absent
Escherichia coli MPN/100mL absent absent absent absent
Manganese mg/L 0.1 < 0.005 < 0.005 < 0.005
Total Dissolved Solids mg/L 1000 328.6 342.6 337.4
Sulphate mg/L 250 94.5 109.2 101.6
Turbidity uT 5 0.7 1.0 0.38
pH (at 20°C) - 6.0 - 9.5 6.85 6.93 7.11
Temperature °C - 23.3 22.6 23.4
Nitrate mg/L 10 1.96 1.45 0.64
Residual Chlorine mg/L 0.2-5.0 0.99 0.94 1.10
Taste and odor intensity 6 <1 <1 < 1

Nota: valores médios anuais | Parametros Anexo 12 do Anexo XX da Portaria de Consolidacdo MS n° 05/2017



@ INTRODUCTION CORPORATE GOVERNANCE STRATEGY AND MANAGEMENT FINANCIAL PERFORMANCE ABOUT THE REPORT ( ( E ) )
D SAE quality indicators

FULFILLMENT Unit 2019 2020 2021 ENVIRONMENTAL Unit 2019 2020 2021
Water coverage index % 100 100 100 GRI 302-1 Total electricity consumption Kwh 1,397,663 1,452,964 2,355,839
Sewage coverage index % 84 84 84 GRI 302-3 Consumption of electricity/m?3 Kwh/im?3 0.51 0,49 0.56

of water produced
No, of complaints / No, of households % 0,16 0,15 0,14

GRI 302-3 Consumption of electricity/m3

: Kwh/m3 1,43 1,55 1,32

OPERATIONAL Unit 2019 2020 2021 of treated sewage W
Number of active water-consuming households Un 3,888 3,941 4,105 ) - -

GRI 302-1 Chemicals used in water ; 177.03 21213 188.73

and sewage treatment
Volume of water produced ms3 831,480 897,760 877,828

GRI 302-1 Total water collected - Surface ms3 768,090 814,959 814,599
Billed water volume ms3 764,100 724,361 698,767

GRI 302-1 Total water collected - Ground ms3 70,744 66,658 70,835
Treated sewage volume ms3 527,270 551,450 563,351

No. of ISO 14001 certified ETE and ETA Un 1 1 1
Billed sewage volume ms3 607,735 572,253 572,349

Amount of recyclables collected Kg 435 316" 408,55
Productivity index: active households per own .

Unit 304,6 312.9 252.7 i

personnel SOCIAL Unit 2019 2020 2021
Index of treated sewage to water consumed % 74 86 81 Number of people on monitored health and People 057 10* 0*

environmental education visits at operational units
Distribution loss index % 15,9 12.9 19.2

Note: annual average values | * Results impacted by the Covid-19 pandemic.




CORPORATE GOVERNANCE S AND MANAGEMIENT FINANCIAL PERFORMANCE

ABOUT THE REPORT

SAE customers can use phone, WhatsApp and
e-mail contact channels to submit comments
or requests. They are classified and addressed
according to the nature of the matter and
registered with the customer’s record, who
evaluates the service after completion.

Number of active water-consuming households
Volume of water produced (1000 m3/year)
Billed water volume (1000 m3/year)

Treated sewage volume (1000 m3/year)

Billed sewage volume (1000 m3/year)

Productivity index: active households per own
personnel

Index of treated sewage to water consumed (%)

Distribution loss index

Note: parameters established by the National Sanitation Information System (SINS)

2019
3,888
831.48
764.10
527.27

607.74

304.6

74%

15.9

2020
3,941
897.76
724.36
551.45

572.25

312.9

86%

12.9

Average
SNIS 2020

8,889
1.613.8
1.300.1

691.7

836.6
860.9

62.5%

26.9

2021

4,105
877.83
698.77
563.35

572.35

252.7

87%

19.2




CORPORATE GOVERNANCE STRATEGY AND MANAGEMENT FINANCIAL PERFORMANCE ABOUT THE REPORT

2022 Commitments

¢ Implementation of the 5S Program
e Advancing the GPTW® Survey
results for the business
10% reduction in fixed
operating cost
9% reduction in energy
consumption and 12% in
chemical products
Reduction of the customer

. complaint rate to 0.32%
Future commitments

e Expansion of the ETA -
Water Treatment Plant
Expansion of the ETE -
Sewage Treatment Plan
Expansion of the sewage
collection network
Reduction of the water
hardness index



@ INTRODUCTION

PROVISION OF SERVICES

CORPORATE GOVERNANCE

Condominium and
Hotel Management

Jureré Beach Village (SC)

In Jureré Internacional, Habitasul operates in the
Il Campanario Villaggio Resort and the Jureré
Beach Village, with hotels that experienced
intensely the uncertainties of the Covid-19